Caterpillar assembly #4549221 drawings for  793F Truck.
* Last version maybe changed.
12345

Electrical And Starting System Assembly 454-9221 Wiring GP-CHASSIS(Caterpillar 793F truck)

Part NO. 454-9221
Name Wiring GP-CHASSIS
Section Electrical And Starting System
Modifier -CENTER
SNP SXP IESCN SEBP63800717
Updated 2018-10-30
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 793F Electrical And Starting System 454-9221 Assembly

454-9221 Wiring GP-CHASSIS -CENTER , S/N SXP104-UP, Part OF 454-9230 Electrical AR, Type 2
Model: Caterpillar 793F
Catalog: Truck
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 5 N
4,5 8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 2 N
3 45 133-6934 133-6934 Spacer 11X20X25-MM THK 1 N
2 8 134-2252 134-2252 Sensor GP-TEMPERATURE 8-VOLT)(BRAKE OIL, LH Y 1 N
3 15 221-3410 221-3410 Sensor GP-PRESSURE PARKING Brake RELEASE, RH, LH 2 N
5 17 253-2673 253-2673 Switch GP-PRESSURE BRAKE Oil FILTER 1 N
3 20 290-5562 290-5562 Mount DUAL SWIVEL 7 N
3,4 41 096-6166 096-6166 WASHER-HARD 4.5X9X1-MM THK 16 N
4 43 132-5789 132-5789 Clip LADDER 1 N
2,3 44 132-7551 132-7551 Spacer 11X19X6-MM THK 2 N
3,4 46 133-7810 133-7810 STUD-TAPERLOCK M10X1.5X45-MM M 2 N
3,4 48 162-2165 162-2165 BOLT-SOCKET Head M4X0.7X16-MM M 8 N
2,3,4,5 53 198-4777 198-4777 WASHER-HARD 11X25X10-MM THK 5 N
1,2,3,4,5 54 204-2281 204-2281 STRAP-CABLE C 101 N
4,5 58 227-6744 227-6744 Switch GP-PRESSURE POWER Train Oil Filter BYPASS 2 N
2,4,5 60 231-0336 231-0336 STUD-TAPERLOCK M10X1.5X70-MM M 8 N
4 63 288-4403 288-4403 STUD-TAPERLOCK M10X1.5X85-MM M 1 N
4 64 289-6239 289-6239 Stud M10X1.5-THD M 1 N
2 65 309-1905 309-1905 STUD-TAPERLOCK M10X1.5X100-MM M 3 N
2,3,4,5 67 344-5675 344-5675 Nut M10X1.5-THD M 22 N
4 68 397-9301 397-9301 WASHER-HARD 11.5X20X15-MM THK 1 N
2 69 4P-7429 4P-7429 Clip LADDER 1 N
3 70 4S-1962 4S-1962 Clip LOOP 1 N
3,4 71 5C-8312 5C-8312 Nut M4X0.7-THD M 8 N
4 73 5P-1076 5P-1076 WASHER-HARD 13.5X30X4-MM THK 1 N
2,3 74 5P-7466 5P-7466 Clip SLOT 6 N
2,3 75 5P-7467 5P-7467 Clip TAB 6 N
2 76 5P-7468 5P-7468 Clip SLOT 1 N
2 77 5P-7469 5P-7469 Clip TAB 1 N
5 79 6V-1249 6V-1249 Grommet 22-MM ID 1 N
2 83 8R-0721 8R-0721 Spacer 11X16X35-MM THK 1 N
4 84 8T-1889 8T-1889 Clip SLOT 2 N
4 85 8T-1890 8T-1890 Clip TAB 2 N
2,3,4 86 8T-1897 8T-1897 Clip SLOT 17 N
2,3,4 87 8T-1898 8T-1898 Clip TAB 17 N
2,3,4,5 88 8T-1899 8T-1899 Clip SLOT 12 N
2,3,4,5 89 8T-1900 8T-1900 Clip TAB 12 N
2,3,4,5 90 8T-2920 8T-2920 Grommet 27-MM ID 11 N
2,3,4,5 91 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK C 35 N
2,3,4,5 90 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 31 N
2,3,4,5 91 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 19 N
2 92 8T-4172 8T-4172 Bolt M10X1.5X80-MM M 1 N
4 94 8T-4179 8T-4179 Bolt M12X1.75X20-MM M 1 N
3,5 95 8T-4186 8T-4186 Bolt M10X1.5X40-MM M 2 N
2,3,4,5 95 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 17 N
3,5 96 8T-4196 8T-4196 Bolt M10X1.5X35-MM CM 3 N
3,4 97 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK C 2 N
3,4 98 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 2 N
2 99 8T-7087 8T-7087 Grommet 34-MM ID 1 N
2 93 8T-4178 8T-4178 Bolt M10X1.5X90-MM M 1 N
1,2,3,4,5 36 479-2171 479-2171 Bolt AS C 48 N
2,3,4,5 38 483-4287 483-4287 Plate C 14 N
3,4 62 288-4402 288-4402 STUD-TAPERLOCK M10X1.5X60-MM CM 2 N
4 100 8T-4190 8T-4190 Bolt M16X2X25-MM M 1 N
4 102 9X-8257 9X-8257 Washer 17.5X30X3.5-MM THK 1 N
2 3E-8557 3E-8557 Bolt M5X0.8X39.37-MM M 1 N
2 9X-5615 9X-5615 Seal INTERFACE, 70-PIN 2 N
S: SXP / SXP (3 ~ 99999)
: (INCLUDES Receptacle AS & WEDGE) : (EACH INCLUDES) : (INCLUDES Plug AS, Wedges & Interface SEAL) : -OR- : (EACH INCLUDES) : (INCLUDES Receptacle AS & WEDGE) : (INCLUDES Receptacle AS & WEDGE) : (INCLUDES Plug AS, WEDGE, & Interface SEAL) : -OR- : (EACH INCLUDES) : (INCLUDES Receptacle AS & WEDGE) C: Change From Previous Type E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 454-9221 Wiring GP-CHASSIS Suitable for 793F Truck Electrical And Starting System
*Original 454-9221 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 454-9221 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.